160576 PARTS LIST

VOLANT AIR INTAKE SYSTEMS .

PART NO. 160576

INSTALLATION INSTRUCTIONS

WWW. VOLANT.COM 1

TECH SUPPORT: (909> 476-7225 |1

VOLANT FILTER BOX 2 | #072 CLAMPS 4 | 1/4'-20 TRUSS HEAD SCREWS
1 | VOLANT FILTER BOX LID 1 | 4" X 3 1/4" REDUCER 4 | 1/4" RUBBER WASHERS
1 | VOLANT AIR DUCT 1|4 172" X 3" HUMP HOSE 1 | 5/8" RUBBER GROMMET
1 | VOLANT ADAPTER 4 | 6MM X 30 BOLTS 1 | 5/8" X 24 BREATHER HOSE
POWERCORE FILTER W/CLAMP 8 | 1/4* WASHERS 1 | 5/8" ELBOW FITTING
#056 CLAMP 4 | 1/4* LOCK WASHERS 1 | 374" STRAIGHT FITTING
1 | #064 CLAMP 4 | 6MM NUTS

POWERCORE FILTER

W/CLAMP

TP VIEW

#072
CLAMP

#072
CLAMP

4 1/72* X 3
HUMP HOSE

(4> 1/4'-20 TRUSS HEAD SCREWS
(4> 1/4" RUBBER WASHERS

3 T
.".M Ll
VOLANT FILTER nnnnnnunnunnununnnnnunnuu

BOX LID

GROMMET

4 1/2" X 3"
HUMP HOSE

#072

#072 CLAMP

CLAMP

—’ (4> 6MM X 30 BOLTS

(4) 1/4" WASHERS
VOLANT ADAPTER
VOLANT FILTER BOX

(4) 1/4" WASHERS

BOX MOUNTING STUD

SIDE VIEW

(4> 6MM NUTS

_ H _ VOLANT AIR DUCT
\
[
|

VOLANT AIR DUCT

(4> 174" LOCK WASHERS

5/8“ GROMMET N

S5/8” ELBOW
FITTING

5/8" X 24*
BREATHER
HOSE

3/4" STRAIGHT
FITTING

FACTORY
RUBBER SLEEVE 7
7

7
-
-

-

mv FACTORY
ATS

]

Qi ] #064 CLAMP

4* X 3 1/4*

REDUCER

Qi ]  #056 CLAMP
THROTTLE

BODY



